Test Report No.: SZTYR041025262:| P Date: CCT 28, 2004 Fega 10f 2
DONGGUAN WANG NIU DUN ‘
YONG JIA WATER INK FACTORY

WU CHONG INDUSTRIAL AREA,
WANG NIU CUN TOWN. DONGGUAN,

GUANGOONG, CHINA

Report on the subMitted samplas said to be ASICITIES INK

Sample Receiving Date COCT 28, 2074

Testing Period cQCT 26, 2004 TQ OCT 23, 2004

Test Requested . Tedewsrmime Total Lead, Cadm um, Mereury ard Hexavsiant O omism comoni
inthe sunmitted samples, .

Tast Methad * Analysis was perforrned by Inductivety Coupled Flasma Aerig Eimisson
Zpectrometar.

Resulis o Please refer o roxt page.

{lonclusion - Tne Tois: Lead, Cadmium, Mercury and Haxav:,.!e SN crneesl o the

submitted samples comply with ithe requirement of Eurcoean Gounal Dvechva
24/82/EC - Articte 11 that effective from June 7001

Signed for and on behalf ¢f
5GS-C8TC L
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""hang Yanzheng, Helen\
Saclion Manager :
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Test Report ' 1o SZTVRU41025264:L0

Date: OCT 24, 2004 Fage 2al 2
Results:
Mo, 1 No. 2
Lead [Pb] <2 “
Cadmium [Cd} <2 <2
Mercury [Hg) <2 <2
Chromium [Cr) . 19 22
Tatal [P + Cet + Cr (V1) = Hg] ~ 26 < 3 = 36 w34
Total Limit 100 HHy 100 130

Specirman Jeccription’

No.t Blue ink

No.2 Grees ink
Mo.3 Redink

No.4  Yaliow ink
Note: - « = Less than

- Tha unit of results is mg uor g
- Resuits shown are of tota! ve2.65 of dry sampies

" End of Report =

ﬁ;j This Test Report .8 issuad by tha Company 3.0 000 ' 18 Gerweal Canditiors of Service portan Seenoafl o atasten
e avdilahle upon regLest or are accessive at we CXMOANERUon iS draws o the mitalions of

! cefnad therein. Tre rasiits shown in hig Tas: . =far gnry 1o the Sargieis; ostar priess

| for 30 cays only. This Test Report sha! ngt g ..oy

VML T ERAREE QasrBosg

SR -

hEng 20, Fhangmiln, Sl een

Fifh, % e -

T 3 pibordng M aen

i ea





